

# Testing, Approvals and Listings

- 1) GEORGIA PACIFIC RECOGNITION LETTER
- 2) NAIL WITHDRAWAL / TENSILE TESTS - HARDIPLANK®
  - REPORT # 3051160
- 3) GYPSUM SHEATHING ATTACHMENT
  - ICBO ER-6070 (updated 10/1/05)
- 4) WITHDRAWAL TEST
  - REPORT # 3068232-2 (updates report# 3014672)
- 5) NEGATIVE WIND LOAD TEST
  - REPORT # 3082376 (updates J20044629-231-02)
- 6) PLYWOOD DIAPHRAGM CONSTRUCTION
  - ICBO ER-5380 (updated 7/1/2006)
- 7) TeksPin® Technical Values Data
  - Report # 3068232
- 8) BPB Glasroc™ Letter / E330 Testing
  - Report # RAD-3788
- 9) DensGlass Gold®- 1/2" Pull Out Values
  - R-1304 (In-house testing)
- 10) UL Fire Resistance Ratings – ANSI / UL 263
  - BXUV.V458

